
1 

P A R T S   L I S T  

Item Qty Description Item Qty Description 

A 2 Cart Side G 16 5/16” X 1” Hex Bolt 

B 1 Pan H 16 5/16” Flat Washer 

C 6 3/8” X 1 1/2” Hex Bolt I 16 5/16” Lock Nut 

D 6 3/8” Lock Washer J 2 9” Tarp Strap 

E 6 3/8” Hex Nut K 2 24” Tarp Strap 

F 4 Caster    

♦ Inspect all contents prior to installation.  Report any missing parts to dealer immediately. 
 

♦ Read all instructions before proceeding. 

—— Instruction Manual —— 

VB94 
Volleyball 4 Post Transport Cart 

Date: 10/18/07      Rev: I.R.       B.A.               N.J.C.                 File:\pub\vb94inst                                                         Ref#: 960433 

Customer Service     
(800) 247-7668 

1. Attach Cart Sides (A) to Pan (B) with 
 the 3/8” X 1 1/2” Hex Bolts (C), 3/8” 
 Lock Washers (D) and 3/8” Hex Nuts (E). 
 See Illustration. 
 
2. Install Casters (F) to Cart Sides (A) with 
 the 5/16” X 1” Hex Bolts (G), 5/16” Flat 
 Washers (H) and 5/16” Lock Nuts (I). 
 See Illustration. 
 
3. Use the 9” Tarp Straps (J) to secure 
 loads on Pan (B). 
 
4. Use the 24” Tarp Straps (K) to secure 
 loads on Cart Sides (A) 
 
 
 
 
 
 
 
 
 
 
 


